ANTENNA BRACKET COMPONENT SHEET

PART NO. COMPONENT NAME QUANTITY REMARK

1 Upper Branch Arm 1 Q235

2 Lower Branch Arm 1 Q235

3 Branch Arm BASE 2 Q235

4 Sleeve A 3 6063

5 Sleeve B 1 6063

6 CLAMP CONNECTOR 2 Q235

7 CLAMP 0235

8 Square Neck Bolt M8 X 22 4 35#

9 Hex Bolt M8 X 90 4 35#

10 Hex Bolt M8 X 170 4 35#

11 Nut M8 16 304

12 Washer ¢ 8 12 304

13 Locked Washer ¢ 8 12 304

14 Angle Label L=480, 0-28° 1 Coated paper

9 1112 13




